
&Mm4 ADArnR  KtT
MFR’S:NO.  2 0 2

Order by Part Number

I Reference
Letter

Part
Number Descr ipt ion

112055 Clevis Assembly
10 5 1’40 R o d ,  P i v o t
8161045 ‘. Clip, Spring
8061502 Pin Assembly, Hitch
112059 Pin, Plow Lift
118053 Pin
112060 Bracket
705009 Capscrew, Hex Hd., 3/8”-16  NC x 1 l/Z” long
719001 Washer, Plain, 3/8”
720002 Lockwasher ,  3/8”
717003 Hex Nut, 3/8-16 NC
112061 Chain, Plow Lift

- - -  -~_-



::
:‘,

‘,‘.:

,,‘::,

:

,., :i  .,.‘~


